POWER
STEP

Complete with W rap-around W alkways

Manual for Cat D9T Dozer

FOLDING LADDER

Vb ==

I—4

AQMIP'/!’V@.%

\/Zman"/ ¥4

Serial No.: LD9T-RHW-001 to ~

Model No.: PSA-D9T-RHW-FL
Date Manufactured: July 2011

PSA-DO9T-RHW-FL 31-3-14



FOLDING LADDER
Caterpillar D9T Dozer

CONTENTS

Page 3 Section 1 Installation and Mounting instructions

Installation Drawings

12 Section 2 Recommended Maintenance procedure

13 Section 3 Operating Procedure

Section 4 Drawings and Repair Parts lists

14

15

16

18

20

21

23

25

26

38

31

PSA-DO9T-RHW-FL 31-3-14

4 Assembly Complete

4-1 Ladder Assembly
Parts List

4-2 Landing Assembly LHS
Parts List

4-3 Landing Assembly RHS
Parts List

4-4 Landing Assembly Rear
Parts List

4-5 Spreader Assembly
Parts List

4-6 Drive Unit Assembly
Parts List

4-7 PROP Assembly
Parts List

4-8 Hydraulic Cylinder
Valve diagram
Parts List

4-9 Power Pack
Parts List

4-10 Electrical Controls
Parts List
Wiring Diagrams

POWER
STEP



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
PSFS to Truck.

Section 1

Installation and Mounting Instructions

See Drawing 22 114 (Page 4)

1. Per Views Y and Z, locate 24 110 01 Left Inner Bolting Pad in the upper corner of
the left mudguard. Secure in place with substantial tack welds.

2. Per View Z, locate 24 110 02 Right Inner Bolting Pad in the upper corner of the
right mudguard. Note that the holes in this pad are not on the centreline and it can
be rotated to give the best compliance with the required dimension. Secure with
substantial tack welds.

3. Per Views Y and Z, fit the two Outer Bolting Pads and their Gussets behind the
mudguards, not inside the mudguards. Tack weld substantially.

4. Per Views X and Y, fit the left side bolting pads and secure with substantial tack
welds.
Note that:

- downward vertical dimensions are to be measured from the top surface of
the mudguard plate at the back of the dozer (or the extended alignment
from the top surface) not from any serrated tread plate, and

- there is a side bolting plate to be fitted on the right side of the machine at
the front, mirroring the location and details given for the pad at the front
left. There is no pad
at the side rear right.

5. Try the ladder and landing set in place per the other installation drawings and if
everything fits, complete the welds per this drawing.

Pg3

PSA-DO9T-RHW-FL 31-3-14



POWER
STEP

22 114

FOLDING LADDER
Caterpillar D9T Dozer

Installation Instruction Drawings

Section 1

G-t

LG~} L1817
0z
n
pJonBpnw 8y} Jo }op
ay} puokag (g spn.joJ
SUIYODUWI By} JO JDaJ
ayy 1o spod Bununow |y
\_‘_\
oAU
: 1 I feo
( /1 — v
S
O [
'9304ns poaJ} [DIdYJadns
Jou ‘pJonbpnw Jo ujs
da} mojeq juawainsoap
— :
| I —
1
LL8T

0861
823:
1591 ws -
pod Bunjog Jajng
S0 011 ¥
1os8n9 pog buyjog 1assng pog bupjog
Joyng. 90 011 12 Z 1vLl3da Jong 90 011 ¥2
0S61
225
0961 i
ad °|d pajbuo
0} }essng
01 NE:
1 I&]
I ..f P @ Yy
b H-| F-|
< 41
2N At

g o)p|d pajpup mojaq
8]qISS8290 dJayM X 1lvL3d
9
pod Buipjog Jauuy 17 —

11} 0} 2y0(d sjbup I

NS 0} ydjo0u [pLWS
/ fot:]
= T

[

/

pod buijjog Jauup

Wby 20 o1 v2

Pod bunog Jout]

4o 10 O #¢

(269)

jessnb o0y
pod bunog 4 9

aulyoDW JO DA 3|
ay} 10 ADMD Jnd [9Aaq
llPWws ypm pod ayy 34

pod bujog 3piS

+|*. -
!
9

10 111 2

*SUOISUSWIP BWDS
- BUIyoDW Jo 3pis JybL
O (JD3J JOU JNq) Juoly
10 pod Bujog apis osy

Pod buljjog apis

1011 ¥¢

*90D4JNs pDaJY (DY RdNS

ou ‘pJonbpnui o upys
do} Mojeq JuaWRINSDB

Pg4

PSA-DO9T-RHW-FL 31-3-14



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 1 Installation Instructions Drawings

Procedure

See Drawing 24 115 (Page 6)

Starting with the bolting pads already welded to the machine per View Z and
Drawing 25 115, fit the mounting components shown on this drawing:

1. Spreader Plate 22 041 to the bolting pads at the back of the the machine and four
sets of three Isolators 21 930 to the Spreader Plate per Views V, W and Y.

2. Fit Isolator Riser 24 111 02, three Isolators 21 930, Bush Pin 21 933 and Finger
Plate Set 24 112 00 to the Side Bolting Plates on the side of the mudguards at the
front, both sides, per View X.

3. Fit three Isolators 21 930 with Packer 24 111 02 behind each, Bush Pin 21 933
and Finger Plate Set 24 112 00 to the Side Bolting Plates on the side of the left
mudguards at the rear, per View W.

See Drawing 24 116 (Page 7)

1. Per Detail X, fit Isolator Pin Brackets 21 931 99/98 to the arms at the back end of
the beams under the two side landings.

2. Fit the left side landing (with ladder fitted) to the machine.Bolting pads under the
beam land on top of the Finger Plate Sets 24 112 00 mounted to the side of the
mudguards, front and back. Isolator Pin Brackets 21 931 99/98 engage Isolators
21 930 on the Spreader Plate and are secured with Isolator Bush Pin 21 933.

3. Fit the right side landing. Same as left side except no mounting at the side rear of
the mudguard.

4. Fit the rear landing per View Y and Detail W.

USE SAFE LIFTING AND WORKING PROCEDURES AT ALL TIMES.

PSA-DO9T-RHW-FL 31-3-14 Pgs



FOLDING LADDER
Caterpillar D9T Dozer

Section 1 Installation Instruction Drawings

21930 Isolator
Four sets of three
_[on Spreader Plate

Side rear mountings only.
Amost invisible this view.

Rear Isolator Packer

24 11102 Side

Isolator Bush Pin
24 111 01 Side
Bolting Plate

24 111 02 Side
Front Isolator Riser

21933

24 112 00
Finger Plate Set

Spreader Plate
slotted holes

only, aver

24 110 03, 04
Washer Plate

o)
“' Right side of

Similar arrangement
on right side of

21930 Isolator
machine.

DETAIL X

‘24 112 00 Finger Plate Set
Oriented so the rectangular
plate is offset away from

the machine.

=
o
[a
|
g
=
o
m
o
[}
2
=

Outer Bolting Pad

—
=

(&}
—
o
o
=
<~
o~

/5

22 041 Rear
Spreader Plate

hel
5
o o
@ 3
3
QU‘
=2
£
< =
o

A
s

VA

e
=

POWER
STEP J

- 24 115

DETAIL W

visible beneath Spreader Plate

on right hand side

DETAIL V

24 110 02 Right
Inner Bolting Pad

<N

Mounting Pads welded to machine

per Org 24 115

VIEW Z

[24 111 01 Side Bolting Plate
Also on the side of the right
mudguard at the front. Not

at rear right.

VIEW Y

PSA-DO9T-RHW-FL 31-3-14




FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 1 Installation Instruction Drawings -24 116

[DETAIL V

pan

U\

VIEW Y

DETAIL W

24 106 99 Rear Landing
Mounting Bracket - Right

24 106 98 Rear Landing
Mounting Bracket - Left

21931 99 Isolata
Pin Bracket

not yet fitted}

though Lodder and Ladder

Mechanism are

(shown as

DETAIL X

o=\ Jp

VIEW Z

Ao

22 024 Side

PSA-DO9T-RHW-FL 31-3-14 Pg7



FOLDING LADDER POWER

Caterpillar D9T Dozer STEP
Section 1 Installation Instruction Drawings -24 117
Procedure

See Drawing 24 117 (Page 9)

1.

that

PSA-DO9T-RHW-FL 31-3-14

Put the PROP Mounting Frame on top of the machine's ROPS, location per View Z.
Weld the mounting pads to the ROPS' top plate, details per Details U & T. Note
existing/OEM light mounting pads might be be used instead of the rear pads shown
on this drg. if in suitable positions. Upgrade the welds if the OEM pads are used.

Fit 24 108 99 PROP Mounting Beams to the PROP Mounting Frame using
Temporary Clamps per Detail V.

Fit the PROP 21 945 to the Mounting Beams per Detail W using the middle holes
of the sets of five. Adjust the position of the PROP and mounting components so
the PROP is aligned with the ladder and the ladder is held firmly against the PROP
bumpers when in its' fully raised position.

Weld the PROP Mounting Beams to the Mounting Frame and remove the
temporary clamps. Weld 6cfw across the visible horizontal surfaces.

Pg8



FOLDING LADDER
Caterpillar D9T Dozer

Section 1 Installation Instruction Drawings

24108 00 PROP

Mounting Frame

o
[am)
(o
o
w0
3
N
>E -
o=
8. =
£ <
. I
(<]
> =)
[se)
=]
<
o~
0 >
= g
= <
< =
= L
w )
&)
o
[{e]
S NS
w
>
o
ECI)
5
& g
Diq) (@]
€ 8.5
st <3 =
o) ~N=
o0 o
=k= S
<3 =
~N= COL L\
(o
o 3
w
1 ;g =
N
o]
- T
>
N =
— i
z S
>

9

«Q

PSA-DO9T-RHW-FL 31-3-14 P



9'G19 bl papuaix3
¥°'¢9% uibual pasopy
90435 9 X Jajswolp ¢

ININIONVHAY FATHA

o :19pUIA)
LLI 0 a1
W LLl V1612
0 T awpJ4 buunopy aALQ ﬂ
a o A 1IN
e 5 ) TR __
N I il T oO
™
o e |
NI I L
N T T \% N\\ mxmwmm@ [
o il
S 3 g
A = il
r.ﬂlb. o] T L
@ [c00y61z  Jodaay) £ i
[656'TC_ 1029 103083 :
aip|4 b 0}IMS X0
c _ou, _m_w Eo;_zﬂ,. mx8 e 4099 J033a8s 0 :
c 8 DN UopmMs xoud 20'1661C
2 qnd o =iod ¥86°1__pIono aAlQ|
— ) IAS YOYMS
m o O xo4d 10'16612
N
<
a2 = $ °
O < = T
ADn - o 75617 DI 1 B
J o = Japuiky Jojpnioy Sis = _ _L#.H&m
a = o
O - -0 - |
Z .nHm “ o,mmm,oi _!/TNB.NN }DUS JoAld
N g s
35
© D
L O n

Pgl10

PSA-DO9T-RHW-FL 31-3-14



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 1 Installation and Mounting Instructions __ (cont.)
Maintenance Notes

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
PSFS to Truck.

WARNING

Raising the POWER STEP ladder by external means can create a vacuum in the hydraulic
cylinder and create the opportunity to allow air into the hydraulic system, defeating the
inherent safety features of the POWER STEP.

This must be avoided, to maintain safe operation of the POWER STEP.

In instances where the use of external means to raise the ladder must be used, please
follow the following instructions:

Loosen hard plumbed hydraulic lines on cylinder side of lock valve on cylinder.

Raise ladder by available means.

Note: Make necessary arrangements to collect displaced oil, and be aware that air enters
the piston side of the cylinder as ladder is raised.

Lock in raised position.

Re-tighten hydraulic fittings.

SECURE THE LADDER IN THE RAISED POSITION, MECHANICALLY, CHAIN &
TAGOUT THE POWER STEP

To recommission the POWER STEP:

Loosen hydraulic fittings on cylinder side of lock valve.

Note: Collect displaced oil.

Lower ladder to lowest position, using alternate safety approved means, fully retracting
cylinder. Ensure all personnel are clear of step radius.

Operate electrical control switch to purge air from the hydraulic line systems, lock valve
and cylinder.

Tighten the hydraulic fittings either side of lock valve to restriction fitting.

Cycle step unloaded several times to purge all air from hydraulic system.

The Power Step will not operate correctly if there is any air in the hydraulic circuit (due to
the incorrect operation of the lock valve).

PSA-DO9T-RHW-FL 31-3-14 Pgll




FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 2 Recommended Maintenance Procedure

Daily

Visually check ladder and structure for damage, loose component S,
handrails, etc.

Check for hydraulic oil leaks from hydraulic cylinders, plumbing and hoses.

Notify the appropriate supervisor for any observed damage or malfunction.

500 Hours

Grease the nipples on the rotation shaft and sector gears.
Check main mounting bolts for torque.

Check hydraulic oil level in power pack and top up as necessary. (Ladder in raised
position).

Top up using same hydraulic oil as used in hydraulics of machine.
Thoroughly check all electrical wiring for damage, replace as necessary.

Repeat daily check as above

5000 Hours

Change hydraulic oil in tank of hydraulic power pack (5.0 litres)

It is recommended that the same hydraulic oil be used in the power pack as the
hydraulics of the machine.

Grease 4 grease nipples on rotation shaft and sector gears, all of these are
accessible with the ladder lowered, and accessed from under the ladder.

Check and inspect all main bolts on ladder system.
Retorque if required.

Repeat daily check as above

PSA-DO9T-RHW-FL 31-3-14 Pg12



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 3 Operating Procedure

To Lower Ladder (from the machine)
Position machine in a level, safe area, away from the work face, whenever possible.
Apply park brake and lower engine speed to idle.
Check that the area below the Ladder Access System is clear of people and
obstacles, and lower ladder by operating the two position electrical switch adjacent
to the ladder, to the down position by pressing the switch down.
Hold the switch in the down position until ladder is fully lowered.
If the truck is parked on uneven ground, the bottom of the ladder may touch the
ground before the ladder is in the fully lowered position.
Should this occur, descend the ladder with caution.

To Raise Ladder
Ascend the ladder onto the landing of the truck.
Ensure the area around the ladder is clear of people and standing to the side, clear
of the area the handrails and ladder raises into, operate the electrical switch to the
raise position (up).
Hold the switch in the up position until the ladder is in the fully raised position.
The ladder is now raised and stored.

OPERATING NOTES

NOTE: FLOW CONTROL VALVE ADJUSTMENT:

The valve should be positioned to restrict the flow and speed of the Power Step when
lowering. Adjust the knob on top of the valve by turning left or right (clockwise) when the
step is being lowered, until it is lowering at a safe and reasonable speed.

When it is adjusted, lock the adjusting knob by tightening the grub screw located on the
side of the knob.

NOTE: MAGNETIC 'GO' SWITCH ADJUSTMENT:

The switch target trigger area is located on the opposite side and end from the cable entry
point on the switch. Once it is mounted to the switch bracket, adjust the switch in or out
from the stair steel trigger point, to be within 3mm - 10mm from touching each other when
the stair is in the desired rest position.

[DO NOT EXCEED 10MM DISTANCE BETWEEN THE SWITCH AND STRIKER PLATE].
Test by raising and lowering the Power Step a couple of times and adjust again if
necessary.

PSA-DO9T-RHW-FL 31-3-14 Pgl3



FOLDING LADDER
Caterpillar D9 Dozer

POWER
STEP

Section 4 Assembly Complete

4

) 4

«/dﬂ/\

/g
N7/

Pgl4

PSA-DO9T-RHW-FL 31-3-14



FOLDING LADDER
Caterpillar D9T Dozer

Section 4-1 Ladder Assembly

Item |Part No. Part Name Qty
1 |PS-22025 LADDER & HANDRAIL FABRICATION 1
2 |PS-22034 ROTATION SHAFT 1
3 |PS-21958 PINION ASSEMBLY 1
4 [PS-21926-01 LADDER SHAFT PIVOT BUSH-MIDDLE 1
5 [PS-21926-02 LADDER SHAFT PIVOT BUSH-NON DRIVE END | 1
6 |[PS-21926-03 LADDER SHAFT PIVOT BUSH- DRIVE END 1
7 |CPS-M12X45 BOLT-M12 x 45 8
8 [CPS-M12X30 BOLT-M12 x 30 8
9 |CPS-M12NZP NUT-M12 16
10 |CPS-M12WH WASHER-M12 32

PSA-DO9T-RHW-FL 31-3-14

Pgl15




POWER
STEP

FOLDING LADDER
Caterpillar D9T Dozer

PS-24107A

Section 4-2 Landing Assembly LHS




FOLDING LADDER
Caterpillar D9T Dozer

POWER
STEP

Section 4-2 Landing Assembly LHS PS-24107A
See Drawing Page 16

ltem |Part No. Part Name Qty
1 [PS-24107 LEFT SIDE PLATFORM 1
2A |PS-22024A HANDRAIL-FRONT LHS 1
2B |PS-22024B HANDRAIL-REAR LHS 1
3 |PS-24111-01 SIDE BOLTING PAD 2
4 |PS-24111-02 SIDE FRONT ISOLATOR RISER 1
5 |PS-24112 SIDE ISOLATOR FINGER SET 2
6 |PS-21930A ISOLATOR MOUNTINGS 6
7 |Ps-21976 FRONT PIVOT PIN BRACKET 1
8 |PS-21941A ANTI VIBRATION BEARING 2
9 |PS-21941-06 RUBBER BUSH 2
10 |PS-21933 ISOLATOR BUSH PIN 2
11 |PS-21925 MIDDLE BEARING MOUNTING 1
12 |PS-HRI-A06 HANDRAIL POST-DOUBLE CLAMP ASSY 2
13 |CPS-M12X65ZP BOLT-SOCKET HEAD-M12 x 65 2
14 |CPS-M12X35ZP BOLT-M12 x 35 36
15 |CPS-M12X30ZP BOLT-M12 x 30 12
16 |CPS-M12X25ZP BOLT-M12 x 25 26
17 |CPS-M8X35ZP BOLT-M8 x 35 8
18 |CPS-M12NZP NUT-M12 36
19 |CPS-1/2"NN NUT-NYLOC-1/2"UNC

20 |CPS-M8NN NUT-NYLOC-M8

21 |CPS-M12WH WASHER-HARDENED-M12 96
22 |CPS-M8WH WASHER-HARDENED-M8 16

PSA-DO9T-RHW-FL 31-3-14

Pgl7




POWER
STEP

FOLDING LADDER
Caterpillar D9T Dozer

PS-24109A

Section 4-3 Landing Assembly RHS

Pg18



FOLDING LADDER
Caterpillar D9T Dozer

Section 4-3 Landing Assembly RHS

See Drawing Page 18

PS-24109A

POWER
STEP

ltem |Part No. Part Name Qty
1 [PS-24109 PLATFORM 1
2 |PS-22043 HANDRAIL-RHS 1
3 |PS-24111-01 SIDE BOLTING PAD 1
4 |PS-24111-02 SIDE FRONT ISOLATOR RISER 1
5 |PS-24112 SIDE ISOLATOR FINGER 1
6 |PS-21930A ISOLATOR MOUNTINGS 3
7 |PS-21933 ISOLATOR BUSH PIN 1
8 |PS-HRI-A06 HANDRAIL POST CLAMP ASSY. 2
9 [CPS-M12X35ZP BOLT-M12 x 35 20
10 [CPS-M12X25ZP BOLT-M12 x 25 16
11 |CPS-M12NZP NUT-M12 20
12 [CPS-1/2"NN NUT-NYLOC-1/2"UNC 4
13 [CPS-M12WH WASHER-HARDENED-M12 58

PSA-DO9T-RHW-FL 31-3-14

Pgl19




FOLDING LADDER
Caterpillar D9T Dozer

Section 4-4 Landing Assembly - Rear

PS-24105A

Item |Part No. Part Name Qty
1 |PS-24105 LANDING-REAR 1
2 |PS-22021 HANDRAILS-REAR 1
3 [PS-24106-98 MOUNTING BRACKET-LHS 1
4 |PS-24106-99 MOUNTING BRACKET-RHS 1
5 |PS-21990 RIPPER LIGHT BRACKET 1
6 |[CPS-M16X45ZP BOLT-M16 x 45 4
7 |CPS-M16X35ZP BOLT-M16 x 35 8
8 |CPS-M12X35ZP BOLT-M12 x 35 13
9 |CPS-M16NZP NUT-M16 4
10 [CPS-M12NzP NUT-M12 13
11 [CPS-M16WH WASHER-HARDENED-M16 16
12 [CPS-M12WH WASHER-HARDENED-M12 23

PSA-DO9T-RHW-FL 31-3-14

Pg20




FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 4-5 Spreader Assembly

(1841 (1712
(17)13)
an (5) %
2P
e 53 : i

PSA-DO9T-RHW-FL 31-3-14 Pg21



FOLDING LADDER
Caterpillar D9T Dozer

Section 4-5 Spreader Assembly

See Drawing Page 21

POWER
STEP

Item |Part No. Part Name Qty
1 [PS-22041 SPREADER 1
2A |PS-21931 98 ISOLATOR PIN BRACKET-OUTER LEFT 1
2B [PS-21931 97 ISOLATOR PIN BRACKET-OUTER RIGHT 1
3 |PS-21931 99 ISOLATOR PIN BRACKET-INNER 2
4A |PS-24110-05L BOLTING PAD-OUTER-LEFT 1
4B |PS-24110-05R BOLTING PAD-OUTER-RIGHT 1
5 |PS-24110-01 BOLTING PAD-INNER-LEFT 1
6 |PS-24110-02 BOLTING PAD-INNER-RIGHT 1
7 |PS-24110-04 WASHER PLATES-RIGHT-INNER 1
8 |PS-24110-03 WASHER PLATES-RIGHT-OUTER 1
9 |PS-21933 ISOLATOR BUSH PIN 4
10 |PS-21930A ISOLATOR MOUNTING 12
11 |PS-24113 LIFTING LUG (Inst allation only) 2
12 |PS-M20X40ZP BOLT-M20 x 40
13 |PS-M20X30ZP BOLT-M20 x 30
14 |CPS-M16X25ZP BOLT-M16 x 25 4,
15 |CPS-M12X25ZP BOLT-M12 x 25 40
16 |[CPS-1/2"NN NUT-NYLOC-1/2" UNC 8
17 |PS-M20WH WASHER-HARDENED-M20 12
18 |CPS-M16WH WASHER-HARDENED-M16 4
19 |CPS-M12WH WASHER-HARDENED-M12 48

PSA-DO9T-RHW-FL 31-3-14

Pg22




POWER
STEP

FOLDING LADDER

Caterpillar D9T Dozer

Drive Unit Assembly

Section 4-6

Pg23



FOLDING LADDER
Caterpillar D9T Dozer

Section 4-6 Drive Unit Assembly

See Drawing Page 23

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-63014 HYDRAULIC CYLINDER (Refer Page 22) 1
2 |PS-21974 DRIVE MOUNTING FRAME 1
3 |PS-21959 SECTOR GEAR 1
4 |PS-21984 DRIVE GUARD 1
5 |PS-21954 ACTUATOR CYL. MOUNTING ASSEMBLY 1
6 [PS-21991-02 MOUNTING BAR-PROXIMITY SWITCH 1

6A |PS-21991-01 STRIKER 1
PS-61006-2 GREASE NIPPLE M6 STR. 4
PS-21940-03 PIVOT PIN KEEPER PLATE 1
PS-21959-09 SECTOR GEAR BUSH 2

10 [PS-21959-08 SECTOR GEAR HUB 1

11 |PS-21959-05 CLAMP RING 1

12 |PS-21959-06 SPACER RING 1

13 [PS-M24X120ZP BOLT-M24 x 120 2

14 [(CPS-M20X65ZP BOLT-M20 x 65 4

15 |CPS-M12X70ZP BOLT-M12 x 70 8

16 [CPS-M12X25ZP BOLT-M12 x 25 10

17 |CPS-M10X30ZP BOLT-M10 x 30 4

18 [CPS-M10X15ZP BOLT-M10 x 15 4

19 |CPS-M5X15ZP BOLT-M5 x 15 6

20 |PS-M24NN NUT-NYLOC-M24 2

21 |PS-M20NZP NUT-M20 4

22 |CPS-M12NZP NUT-M12 14

23 |CPS-M12NN NUT-NYLOC-M12 3

24 |CPS-M5NN NUT-NYLOC-M5

25 |CPS-M24WH WASHER-HARDENED-M24

26 |CPS-M20WH WASHER-HARDENED-M20

27 |CPS-M12WH WASHER-HARDENED-M12 20

28 |CPS-M10WH WASHER-HARDENED-M10 12

29 |CPS-M5WH WASHER-HARDENED-M5 12

PSA-DO9T-RHW-FL 31-3-14

Pg24




FOLDING LADDER
Caterpillar D9T Dozer

Section 4-7

PROP Assembly

PS- 24108A

Item |Part No. Part Name Qty
1 |PS-24108-00 PROP MOUNTING FRAME 1
2 [PS-21945 PROP 1
3 |PS-24108-99 PROP MOUNTING BEAM 2
4 [PS-24108-08 PROP BOLTING PAD 6
5 |[PS-24-108-10 ROOF BUTTON 2
6 |PS-21930A ISOLATOR MOUNTING 4
7 [PS-40003 BUFFER 4
8 |CPS-M12X120ZP BOLT-M12 x 120 4
9 [CPS-M12X40ZP BOLT-M12 x 40 8
10 |CPS-M12X30zP BOLT-M12 x 30 14
11 [CPS-M12NN NUT-NYLOC-M12 4
12 |CPS-M12ZP NUT-M12 8
13 |CPS-M10zP NUT-M10
14 |CPSM12WH WASHER-HARDENED-M12 38
15 |CPSM12WH WASHER-HARDENED-M10 4

NOTE: Temporary Beam Clamps are supplied to help with positioning of the PROP prior to welding

PSA-DO9T-RHW-FL 31-3-14




FOLDING LADDER
Caterpillar D9T Dozer

Section 4-8 Hydraulic Cylinder
Incl. Items 1A,1B,2,3,4,5,6,7,8,9,11,12,13.

PS-63014-AH

POWER
STEP

Item [Part No. Part Name Qty
1A |PS-63014A HYDRAULIC CYLINDER 1
1B [PS-63014-P PIN - CYLINDER- (WITH RETAINER) 2
1S [PS-63011K SEAL KIT (NOT SHOWN) 1
2 |PS-63201 VALVE - PILOT OPERATED LOCKING 1
3 |PS-61158-0.30 FITTING - RESTRICTION 90 DEG 2
4 |PS-61154 FITTING - ELBOW- O RING 1/4BSPPx9/16"JIC 1
5 |PS-61157 FITTING - O RING 1/4BSPPx 9/16"JIC 1

6 |PS61163 REDUCER JIC x BSPP 2
7 |PS-61160 TUBE 2
8 |PS-60047 FERRULES/NUTS 2 x each 1
9 |PS-60051-2.8 HOSE- HYDR. (9/6"JIC SWIVEL FITTING 2.8M)| 1
10 [PS-61151 FITTING-ELBOW 7/16"JIC 1
11 |PS-61145 FITTING-SWIVEL 9/16"JIC 1
12 [PS-61153 FITTING-O RING 1/4"BSP x 7/16"JIC 1
13 [PS-60050-2.8 HYDR. HOSE 7/16” SWIVEL FITTINGS 1

PSA-DO9T-RHW-FL 31-3-14

Pg26




FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 4-8 Hydraulic Cylinder (V alve Diagram)
See also Drawing Page 26

Double Acting Hydraulic System with
directional Control Valve and Cylinder

Lock Valve
24V DC Motor Hydraulic
g Pump >

i —

|I M \ II'I |'/ \ll :

\ g . Resenwoir

\‘a_____.//

- o

24Y DC Directional
Control Valve AA I
(Pump Mounted) ;

Double Pilot Operated
V1 Va 1 Check ‘alwe
(Cylinder Lock Valve)

1 |
Bl | [7 |
| Q B B :
| |
| |
0.030” W i s i \|¢  0.030"
Restriction /" /' Restriction
PSA-DIT-RHW-FL 31-3-14 Pg27



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 4-9 Power Pack PS-80103A-SLD
See Parts Page 30

) ™

L boe
)

Hoses shown

Pg28



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 4-9 Power Pack PS-80103A-SLD
See Parts List Pg 30

o POWER STEP
STEP [
|N1Eg:\§:‘ron (A9l DISYUNTOR DE ENERGIA

BIR/BAJAR PLATAFORMA DE BATERIA

\ 2PIN
CPS-ACX-2910

CPS-ACX-2911

View B

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800SlI.
IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY

PSA-DO9T-RHW-FL 31-3-14 szg



FOLDING LADDER
Caterpillar D9T Dozer

Section 4-9 Power Pack

PS-80103A-SLD

See Photos Pg 28 & 29

POWER
STEP

Item |Part No. Part Name Qty
1 |PS-80103A-SLD POWER PACK ASSEMBLY 1
2 |PS-21107-METAL MOTOR ENCLOSURE- SEALED ST/ST 1
3 |PS-80103A POWER PACK 1

3A |PS-80103-CLAMP CLAMP ELECTRIC MOTOR 1
3B |PS-84201-100 HEAT SENSOR 1
4 |PS-82415 AUDIBLE ALARM 1
5 |PS-84214 BRIDGE RECTIFIER 1
6 |PS-82492 SOLENOID 24V START MOTOR 1
7 |PS-60051-900MM 9/16” |HYDR. HOSES 9/16"JIC STRAIGHT SWIVEL 1
7A |PS-60050-900MM 7/16” [HYDR. HOSES 7/16"JIC STRAIGHT SWIVEL 1
8 |PS-61152 HYDRAULIC FITTING 9/16” 1
8A |PS-61150 HYDRAULIC FITTING 7/16” 1
9 |PS-61177 HYDRAULIC FITTING 9/16” 1
9A |PS-61176 HYDRAULIC FITTING 7/16” 1
10 ([PS-84213 135A CIRCUIT BREAKER 1
11 |PS-84212 5A CIRCUIT BREAKER 1
12 [PS-84303 ISOLATION SWITCH 1
13 |PS-1712080 SEALED WIRING BOX 1
14 [PS-73012 TOGGLE SWITCH KIT 1
15 ([PS-82493 BATTERY FEED STUDS 2
16 |PS-HD10-5-16P 5 PIN SOCKET 1
17 |[PS-41010 DECAL-Battery Isolation 1
18 [PS-41011 DECAL-Battery Supply C/B-135A 1
19 |PS-41012 DECAL-Controller Supply C/B-10A 1
20 |PS-41013 DECAL-Battery Supply-Posltive 1
21 |PS-41014 DECAL-Battery Supply-Negative 1
22 |PS-41023 DECAL-Up/Down 1
23 |PS-41024 DECAL HYDRAULIC-HOSES 1
24 |PS-41041 DECAL OIL TANK 1
25 |PS-41019 DECAL BRIDGE RECTIFIER 1
26 |PS-41017 DECAL SOLENOID 1
27 |PS-41018 DECAL ALARM 1
28 |PS-41016 DECAL RAISE/LOWER SWITCH 1
29 |PS-73010 RUBBER BOOT RED 6
30 |PS-73009 RUBBER BOOT BLACK 3
31 |[PS-HD10-3-16P 3 PIN SOCKET (PARK BREAK) 1
32 |PS-HD10-5-16P 5 PIN SOCKET (AUT O-RAISE) 1
33 |PS-41032 DECAL AUTO-RAISE SOCKET 1

PSA-DO9T-RHW-FL 31-3-14

Pg30




FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 4-10 Electrical Controls

Control Pendant Switch
Mounted on Handrail

Proximity Switch Assembly

Mounted on Fixed Landing PS-77005
PS - HD16-5-16S
5 PIN PLUG

PENDANT SWITCH HARNESS

Cab Harness & Equipment
Refer Wiring Harness Drawings

» ACCES S (2}
STAIRWAY <

PSA-DO9T-RHW-FL 31-3-14



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 4-10 Electrical Controls
Refer also Wiring Drawings
See Photo Page 32.

Item [Part No. Part Name Qty
1 |PS-73013 CONTROL PENDANT SWITCH 1
2 |PS-73013-B CONTROL PENDANT BRACKET 1
3 |PS-77005 HAND RAIL SWITCH HARNESS 1
4 |PS-77009AR AUTO RAISE HARNESS 1 Optional only
5 |PS-77004 CABIN TO SWITCH HARNESS 1
6 |PS-75430 PROXIMITY SWITCH 2 1 x Optional
7 |PS-77002 CABIN BOX LED LIGHT INDICA TOR 1
8 |PS-77003 WIRING HARNESS IN CABIN 1

WARNING

LOW OR FAULTY BATTERIES WILL VOID
WARRANTY ON THE POWER PACK AND ALL
ELECTRICAL SWITCHES AND COMPONENTS

Pg32

PSA-DO9T-RHW-FL 31-3-14



FOLDING LADDER

POWER
STEP

Caterpillar D9T Dozer

Page 1

Electrical System - W iring Diagrams

buoq ww (o) xouddy

APUD) 74 IN a4 SSIUDY
3psu| ssawoy axy ¢

YA

Pg33

Section 4-10

LD I s
T /m .o.m 7 3 woq Mg SSaLIDY g asog
1019.-5d N/d £019.-5d N/d 00LL /d [SLTX¥-540 N/d SLTXN-SAD N/d
/ ssauiy Addng
0£YSL N/d

Py 09 aaubioy oA L)

Py (V) 4 P5g 22

PO (a) oo < L L

00LL N/d
SSIWDH YIS Ayuaxald o} ul 80 SPAU] SHY ﬁ_bzm v0 apsu we
H YINS Ajixolq o} uiqe) pU3 JoHO] Payy E= oAU g (poanbay Ji) ssausoy uoisL]
10J33U007) Ul £ HOLL N/d
V9
X
A|ddng uby H LELTXN-540 N/d
L178-5d N/d
AV LINUID jouwsR) puwn]
apod 40 tshd HLXN-5d) N/d
fiddng uoryub) Lang
puo Ajquassy asny (@]

NMOG/dn ¥3aav1

apisbuopp pajunopy

Rzng 88105-5d0 N/d

W0LL N/d
(ssawoy puo xog soj0aipu)

umo(/dn JeppoT
olll
xog
uiqoy

anig

Pay

LIEIN

PSA-DO9T-RHW-FL 31-3-14



Pg34

Aug voysang joubis oy pasq) =
1izi8 W/d i
syoay abpug .
S8 N/d R
aimsopu3 Jojojy u pup
o TV o 0 payuno oy po woy u
Ql ~ [
E ) _s_L = = TR
(®)) = T wawd T (82 1o ms puoy yubyy wopoq smo7)
O - IS R N dy oo ) LOUNS P1g Yog 09N PA\UTON S0)00u) SO ) PUD S (OIS 09
oy o @ e oy 10N
110154 oog - g
2] 100N W/d Lve LV £1778-Sd SARN0q 1o ) A akog o} payddng sxparg ynoxy duy Gp) (1)
& Hel Nd sy apag Azl Azl (o) posngey ukous oypig ying (@)
] Bag 01 1o i ' ‘ Y001L-5d (6 W0 payuno) paydg ssawoy
o) Y0 113 pusy T ] 1 06451~ Busth g oy 09 apeubop ©)
@ 0\ S00LL-Sd PR By gy ssouny (1)
= N\ Hm s 2001154 P B og @) (€)
(@] @ 0101 U SUORINI0) 108/-Sd 140019 YIS
O oo 0 PRy % 0] £1051-Sd YHAS Wk panG SsaLy| (O oy Py @
c 76178 N/d angobay puo anysog 900L-Sd poyddng sduo Buny xog gy) (1)
= PGS SN ) sage) Leyog uon ‘SLON
x Sol-G-91H-5d P—,—
W \m ( ® /\.m\ aindg _H o—— _ Fd | ﬁ__,ms afauboy
100 p0d Jaag o} pajunop SU9Y{0F 0} 3s0] pajunop .
: £1zH8 N/d v o0 W i M ° 0%
- &) duy gy - & duy gl 55 L Q\
) 1S < BTy ?
+—
n )
> =
0p) e N I_H £049/-5d oS g o
= = T8 Nd —
m @ w 4 ___a\ g w w S
S = G
| e 3] = /“\.__m\ y o \OL O, _\
)] Q@ < ey \OLO; D G
< _nw L ROPX " _ oy O 1N . am O O3 g
62478 N/d ) ) | | >
— ) pRIRPS Syl y T OO =k v )
O - m_ = ‘“ OO 00k S
1 1
Z O ! / TweL N/d —w (OO £W08L-5d N/d
= 5 i SR TR - s o e areapuy oy ENHNE.“\”M_ InsoLT 10)o BI06/-5d N/d
D m m pajesed) ainssaid 7 wojdg 1YAS _._aﬁ._u %0 J0}03UL0Y) Pu3 Joj07 sﬁanmxjh_hm
- O S Nﬁzk_ﬂ__ 1oy Py Jo o 1) papro
O ®© 3 . 1P oy puoy
L O n

PSA-DO9T-RHW-FL 31-3-14



FOLDING LADDER

POWER
STEP

Caterpillar D9T Dozer

Page 3

Electrical System - W iring Diagrams

Ajug vonaexq pubig 1o pasp
Yive N/d
ypay 26pug

eng Qv v

G128 N/d

U0 pajunopy >=_o~_ puo woy

Py J ==
uoaDeg
aunsopy Jjop u Eul—H m w

Section 4-10

d91-G-010H-Sd

) R = = R
= = o3 z\n_ —
S/ opop dy
auloDy
M@ y0p8] Enuoy
v 11ve 11v8
Wiy N/d LOOPNI N/ d v It
boq 0z s fesy 0
W) i) pusy) + = + =
@ N arsoouy
00 U SUoRIUL)
o) _ e 0) PajoaULY ] 0]
6128 N/d angofiy puo awsod
Plowag %&.@ > 531009 Asapjeg uoy
MU0 0 Jokod o) pajunop) A.M%e\ag pajunoy)
£06¥8 N/d
£z N/d S By £lziB N/d )]
g duy opy darc Joog ) duy gy B,
o 2028 N/d N
= NI
WOTRR _ PO N
62429 N/d o AN
PG Aoy p; my )
- 4
= N
// oo z“m .Olﬂau_O 1y
SS0JNY Y - 0K Yo AIISO0UT
pady i ¢ vy ke thog) s
L007N N/d
fssy apog

2Insopu7 Jojop

Pg35

(@D 4o aps puoy Jybry wopjog smoT)
YD UOINS pig YDJ 02N POJUN SKBULY SSILDH G PUD SSBLIDH YIAS (9
AL0N
HOl-Sd P28 - S
£1748-5d Sauayoq 4o ayp} ddng Jamog oy payddng ypasg ymox) duy op) ()
(10) pesuopy ukoys aypg yod (9)
H00LL-Sd (421G uo pajunoy) payddng ssauioy
(5¥G/-Sd Buua Snid yoyng 09 dneubop (9)
000LL-5d paipddng buuy gy sseuwoy ()
T00LL-Sd Padng Buy xof @) ()
EEI0EL-Sd 190K S
£1061-5d WHNS ik payddng Ssowoy RS oy puoyy (@
900154 pauddng sduoy Buwoy xog gy) (1)
SALON
d91-G-0MH-Sd wo_.m-ws__.w (esoomY) 06vS. W
RUNS 09 JRUDDN

= o —
E— 0

g @\

<O

N P
a
poLRpS T —
apig yod i Bugh auyaop

— Gupyy auiyoop 1
UPHAS aYDig Yiod AU

1 <

N b

@

r 7 s
£108L-Sd N/

EI06L-5d N/d W g T

PO S =

10 PUoy Z

oy puny Jo o up popnoy ¢

(IS [0y puoy m

<

[0}

o



FOLDING LADDER
Caterpillar D9T Dozer

POWER
STEP

Section 4-10 _Electrical System - W _iring Diagrams _ Page 4

WIRING HARNESS 1

O 5 O‘ Redzwhite .
060 Red
070 Red/White — Beacon | gg; W{e %o Begcorg_f
ite from Rectifir
gl?] sS\fl!.a rﬁug;uﬁgls;w . Orange 010 OgOH Black — Eorth | Block x 6 Farths
Step Down Yellow — Down 020
030
Step Up Blue - Up 040
PARK BRAKE HARNESS- P/No 77006-PB
Plug Term Colour Terminal ID.
(©) Red - COM Length 10m
N Red/White - N.C. {Harness Flex No 12)
(B8) Orrange - N.O.
GO SWITCH HARNESS (Auto Raise) P/No 77009-AR
Plug Term Colour Terminal [D.
) Blue - No. 1 Terminal N.C. Contact
® Wite (Spare) - No. 2 Teminal NO. Contoct e o 1)
(n Orange - No. 3 Terminal N.C. Contact
(€) Brown (Spare) - No. 4 Terminal N.0. Contact

GO SWITCH HARNESS (Cabin to Go Switch) P/No 77004
(Cabin Indicator Ladder Up/Down)

Plug Term Colour Terminal ID.
(B8) Black - No. 1 Terminal N.C. Contact
® Black - No. 2 Teminal N.0. Contact s o 12)
(Bridge No. 1 and No. 2 in Go Switch)
(A Red - No. J Terminal N.C. Contact
() Yellow - No. 4 Terminal N.0. Contact —

HAND RAIL SWITCH HARNESS (P/No 77010)
(Handrail SW to Power Pack Box)

Plug Term

©
(D)
(8)
(W)

PSA-DO9T-RHW-FL 31-3-14

Colour
Red/White
Blue
Yellow
Green

SW Contacts

No 1
No 2
No 3
No 4

Switch Terminal No.

No 5
No 4
No 2

Length 10m
(Hamess Flex No 12)

Pg36



FOLDING LADDER
Caterpillar D9T Dozer

Section 4-10

Electrical System - W iring Diagrams

POWER
STEP

Page 5

WIRING HARNESS 2

Go Switcl

Auto - Raise Connection

N.C.
N.O.

Orange
Brown

Up/Down Lights Connection

Contacts
1

2
k]
4

- Mount

Red/White
Blue
Yellow
Green

Standard Switch Wiring and Connections

PSA-DO9T-RHW-FL 31-3-14

ils

/No 73013

Power Step Wiring Harness (10m) and Connections Supplied

Blue
White (Spare)

Black .
Black I L

Power Supply

Up Switch

Down Switch
Start Sol Motor
|FRS Power Pack
only (Spare)|

Pg37



FOLDING LADDER POWER
Caterpillar D9T Dozer STEP

Section 4.10 Electrical Controls

Material Kit supplied PS-P/PACK-ISO. KIT

LOCTITE 243 TO APPLY ON
HYDRAULIC TANK SCREWS

4 EACH RUBBER
' MOUNTS WITH
HARDWARE

MALE & FEMALE 7/16
AND 9/16 HYDRAULIC

CAPS FOR THE HOSES

TANK PAD MADE OF
RUBBER

2 EACH 3/8" X 1 %" BOLTS

Pg38

PSA-DO9T-RHW-FL 31-3-14



